V20/50 TRACTOR
42" HIGH GRASS

MULCHER DECK

L
=4
T
=
L
o

b

e T R A

L]
R/H =

WVIEW FROM UNDERNEATH

N

42" HIGH GRASS MULCHER DECK

DRIVE BELT PATH




PART DESCRIPTION PART NUMBER
1 | Deck Lid Cover 149497200
2 | Washer 40 x 10mm 08824600
3 | Deck Pulley Internal 20869600
4 | Bolt M10 x 30mm 018002100
b | Key W sgx1.14° 09853400
6 | M8 Washer 08819501
T | Spacer Jockey Wheel 18831600
g8 | M8 Form B Washer 088001800
9 | Bolt M8 x 50mm 018001800
10 | M8 Nut Nyloc 04850600
11 | Platform Bearing Housing 405005000
12 | Support f Idler Pulley Boss 183021600
13 | Idler Pulley 57 20869502
14 | Bearing Plate Support (Tube Spacer) 183021900
15 | Support f Jockey Pulley Pivot 183021800
16 | Support / Jockey Pulley Spacer 183021700
17 | Jockey Plate 327176700
18 | Drive Bearing Support Plate 301130100
19 | Central Drive Shaft 113mm 183012400
20 | Deck Push Rod Pin 31338200
21 | M8 x 90mm Hex Hd Bolt BZP 018003400
22 | Jockey Cap Boss 31351100
23 | Bolt M8 x 45mm 02941000
24 | Roofing Bolt M8 x 20mm 018001500
25 | Belt Guard 327171200
26 | Deck Pulley Intemal 208659600
27 | 427 HGM Deck Welded 327176600
28 | Short Shaft Beanng Housing 40503604
29 | 10mm Starlock Washer 088002100
30 | L'H HGM Blade (AC) 16000500
31 | L'H *Vv" Blade (AC) 16000300
32 | R/H Blade (C\W) 16000400
33 | R/H *V" Blade (CW) 16000100
34 | GCD 1" Link Chain Small 238000300
35 | Deck Tension Bar 209202400
36 | M8 x 35mm Bolt 01935700
37 | Dome Washer 1.3/47 x 3/8" x 1/8" Dome 08819900
38 | Chain Rod Support Spacer 183022300




39 [ Chain Rod 516" x 522mm 301123500
40 | Front Chain Rod Spacer 183022700
41 | Chain Plate Large 307018900
42 | Chain Plate Small 307019000
43 | Cap Screw M8 x 20cs 028001500
44 | Bolk M2 x 40 Bright Zinc Plate Bolt 018003200
45 | Rear Rubber Flap Fixing Strip 307020100
46 | Rear Rubber Flap 148008400
47a | Universal Deck Hanging Bracket L/H 307186800
47h | Universal Deck Hanging Bracket R/H 307186900
48 | Pop Rivet (Steel) 4.8 x 16 12860100
49 | Beit BB10D — 42" HGM 229503500
50 | Locking Collar Deck Spring Stop 31320400
51 | Chain Rod 516" x 233mm 301123300
52 | Chain Rod 516" x 279mm 301123400
53 | Chain Rod Spacer 183011900
A4 | Deck Belt Tension Spring 25906200
5 | Screw Bmm ¥ 25mm 01916500
56 | M8 Shakeproof Washer 088000800
57 | HGM Blade Spacer 271116600
58 | Locking Tab 27111200
59 | Belt B52 Dayco 229503200
60 | Rue Clip 11836700




